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The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description : WATER BOTTLE

Sample Material : PC

Sample Receiving Date ¢ 2010/10/25

Testing Period : 2010/10/25 TO 2010/10/28
Test Result(s) . Please refer to next page(s).

Chemical Laboratory Taipei
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Test Result(s)

PART NAME No.1 :  TRANSPARENT PLASTIC BOTTLE BODY
Test Item (s): Unit Method MDL R;j‘:"
Heat-Resistance * Set the oven at 100°C (5 min) and allow - No noticeable
the temperature to stabilize. Place at aesthetic
room temperature and evaluate for any defects were
deformation or leakage. found.
Note :

1. mg/kg = ppm ; 0.1wt% = 1000ppm
2. MDL = Method Detection Limit

3. "-"= Not Regulated

4. ** = Qualitative analysis (No Unit)
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** End of Report **
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